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[1: NCCN Clinical Practice Guideline in Oncology™,
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1. # (p.5) 1. #7H stage lIB (T3, NO) (p. 5)
2. # (p.5,6,8) 2. F7H kv neoadjuvant C/T+ Nivolumab (p. 5, 6, 8)
3. & (p.5,6,8) 3. RTH IS U5 % Pembrolizumab (p. 5, 6, 8)
4. & (p.6) 4. #73H stage IIB (Tlabc-2ab, N1) (p. 6)
5. £ (p.6) 5. #THi stagell ¥ 14 % J& CCRT, followed by Durvalumab if PR/SD (p. 6)
6. & (p.12,21) 6. A#TH{ Adagrasib (p. 12 21)
7. # (p.23) 7. FTH T ATy Es b B e e (p. 23)
8. & (p.25) 8. RTHi TSR BN R A (p.25)
9. & (p.26) 9. RTH 1B LR B AL R A (p. 26)
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*CXR, Chest CT
*CBC/DC, SMA
*Tumor markers* ) , Margin (+) (R1,R2):

Stage IA “ECG Curative surgery with Reresection or R/T

disease d TR S X F radical LN dissection or

= V- TRl . .
eripheral ffﬁ 5 %*’}‘%’5] systemic LN sampling
P YL
Tlabc, NO) «} &8 EGFR mutation ¥ i#|* Baseline Chest CT

*# 8 ALK IHC #& B|*
*# %8 ROS1 IHC #& B*
¥ %8 BRAF IHC # ip]*
¥ %8 PD-L1 #& /p|*
o=t E R TS R E A Fl R R
*Brain CT/MR#

o N
SRR £3 A
*Bone scan®

*PET-CT#

*Pathologic mediastinal

LN evaluation*

o i 14 ,;‘;a}:gﬁ

Margin (-) (RO)

Definitive R/T, preferably

SABR if not OP

*As clinical indicated

# May not needed for GGO lesion
SABR: Stereotactic ablative radiotherapy

after Tx,

Hx, PE and CXR,
Tumor markers*
Q3-6M x 2 yrs
then g6M every yr
F/U for 5 yrs
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*CXR, Chest CT Margin (+) (R1,R2)

%?ri/o Drcn;;r'reArs* Curative surgery with Rereseinon £C/T,
Stage ECG radical LN dissection or orR/TEC/T

wd R £y systemic LN sampling :

IB/IA/IIB > ﬁ;f@ haw ,g\%? after *neoadjuvant ¢/T+ | | Margin (-) (RO) Baseline Chest CT
(T2ab, NO; RIFE T | ™ Nivolumab. c/T adV|.sed for 1B, and after Tx,
T3, NO) 4l EGFR mutation fa /?* Limited resection If high IB/IIA with high risk Hx, PE and CXR,

¥ 48 ALK IHC & 7B *
*¥: %8 ROS1 IHC # ip]*
¥ %8 BRAF IHC # ip]*
¥ 8 PD-L1 & ip]*

S R A R 2 Fe R

*Brain CT/MR#

T

AL A

*Bone scan

*PET-CT#

*Pathologic mediastinal
LN evaluation*

o i 14 ;;%ﬁﬁ

risk with early localized
disease.

features, followed by
*Atezolizumab (I1A-11B),

*Pembrolizumab (lIA-1IB),

or *Osimertinib (IB-IIB,
Exon 19 del or L858R)

? Tumor markers*
Q3-4M x 2 yr,
then g6M every yr
F/U for 5 yrs

—_

Definitive R/T, preferably
SABR, if not OP

Adjuvant C/T for high
risk features

-

Best supportive care (BSC)

* As clinical indicated, optional treatment. # May not needed for GGO lesion.
* High risk features include poorly differentiated tumors, vascular invasion, wedge resection, tumor > 4 cm, visceral pleural involvement and
unknown lymph node status (Nx). SABR: Stereotactic ablative radiotherapy.
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Margin (+) (R1,R2):
H BRI L Curative surgery : (_ ) )
*CXR, Chest CT : . Reresection + C/T,
' with radical LN
*CBC/DC, SMA Dissecti or R/T+C/T
Stage IIB Tumor markers* issection or

(Tlabc-2ab, N1;
T3 invasion, NO)

Stage IlIA

(T4 extension,
NO-1; T3, N1;
T4, NO-1

*As clinical indicated, optional treatment

*ECG
ERE G AN
Beth B S

7 E%‘« BE7
¥ %8 EGFR mutation # /p|*
oz %8 ALK IHC ¥ ip*
o %8 ROS1 IHC ¥ B *
o1z %8 BRAF IHC & ip*
¥ %8 PD-L1 ¥ B *

ot R R A FI R R

*Brain CT/MR

A

L F AL

*Bone scan*

*PET-CT

*Pathologic mediastinal LN
evaluation*

o i 14 ;;%ﬁﬁ

!

systemic LN
sampling” after
*neoadjuvant C/T*
Nivolumab.

Margin (-) (RO):

C/T followed by
*Atezolizumab,
*Pembrolizumab, or
*Osimertinib (Exon 19
del or L858R)

CT X RT, or TKI (with driver oncogene)

PR or SD
CCRT

>

Durvalumab*

] 111

TKI (with driver oncogene) in poor PS

Baseline Chest CT
after Tx,

Hx, PE and CXR,
Tumor markers*
Q3-4M x 2 yr,
then q6M every yr
F/U for 5 yrs

Best supportive care (BSC)

# Limited resection is appropriate in poor pulmonary reserve or other major comorbidity that contraindicate lobectomy.
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*CBC/DC, SMA —> CCRT > Durvalumab*
*Tumor markers*
ECG Baseline Chest CT after
stage 1A ﬁ'; ;Zf > J;;’;;*ﬁ Tx, Hx, PE and CXR,
TR Response Tumor markers*
(T4, NO-1), 7T —> CTERT . OP*
¥ - op] % Q3-4M x 2 yrs
Unresectable i EGFR mutatlon iR yrs,
¥ 88 ALK IHC # iB]* then g6M every year
*H& 8 ROS1 IHC & iRl * Resectable
¥ ¥ BRAF IHC & ip]* F/U for 5 yrs
¥ %8 PD-L1 4 i8] *
R FA R A& FHR* = TKI (with driver oncogene)

*Brain CT/MR

"R

L H B

*Bone scan*®

*PET-CT

*Pathologic mediastinal LN
evaluation*®

o3 14 ;E*ﬁﬁ

—

TKI (with driver oncogene) in poor PS Pt

—p

Best supportive care (BSC)

*As clinical indicated, optional treatment
# Limited resection is appropriate in poor pulmonary reserve or other major comorbidity that contraindicate lobectomy.
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B EERS Margin (-) (RO):
*CXR, Chest CT Curative surgery with radical LN Dissection or C/T followed by
*CBC/DC, SMA => systemic LN sampling” after *neoadjuvant C/TT  ==| «,:0,0lizumab
*Tumor markers* Nivolumab. *Pembrolizumab, or
*EKG* !
gl s A FF *Osimertinib (Exon 19
Stage IlIA ARt A PR or SD del or L858R)
2 0 k8 5 or
T1-2, N2 F il s FET _ _ Definitive CCRT —> Durvalumab*
¥ %% EGFR mutation # B*
*#z %8 ALK IHC #& B* No apparent PD ] ]
Stage IlIB o4& ¥ ROS1 IHC 4 i8] * Induction C/T or > OP £ R/T (if not given) v
T3, N2 *$& 18 BRAF IHC 14 i8]* TKI, R/T
’ “}& A8 PD-L1 4 i7* > R/TXC/T 1 Hx, PE and CXR,
S E N TR R A F R R* Chest CT

*Brain CT/MR

ot AT
3 = x5 A %

A FEERKREA

*Bone scan*

*PET-CT*

*Pathologic mediastinal
LN evaluation*

o5 14 ;;Jfﬁﬁ*

Margin (-) (RO):
C/Tor TKI, £ R/T

Lo g
Tumor markers*

=> TKI (with driver oncogene) in poor PS Pt

* As clinical indicated, optional treatment.
# Limited resection is appropriate in poor pulmonary reserve or other major comorbidity that contraindicate lobectomy.

-

Best supportive care (BSC)

g3M x 1 yrs then
g4M x 1 yrs then
q6M every yr
F/U for 5 yrs




Stage IIIB-IIIC

9
(T4N2, T1-4N3)

*Tumor markers*
*ECG*
¥ h B REF T
BEARMT SR
F2w7
*# %4 EGFR mutation # ip|*
¥ %8 ALK IHC & iR *
*¥ %8 ROS1 IHC ¥ p*
*¥s #8 BRAF IHC % ip*
¥ ¥4 PD-L1 ¥ ip|*
S R A A F R
*Pathologic mediastinal
LN evaluation*
*Brain CT/MR
o FHEINAZ R A
A F A AT
*Bone scan
*PET-CT*
ot 14 ,;‘l; %ﬁ E *

—>

CCRT or ALK TKI, = R/T

ALK rearrangement

PR or SD
—> Definitive CCRT, or C/T
Pan wild type PR or SD
PR or SD
=> Definite CCRT P> Durvalumab# pe————>
=> Best supportive care (BSC)

‘I \“’ » '}
2t | tm e 5 R FRERARFIR
® ' o > = ya S 1}
Tk 2 K 1 7 2023 & % — &
W B = FHisk | EANRE |- Hisk | BB
f;(s C’hieﬁ—’;ifﬁ PD Osimertinib if
-CBC/DC, SMA > CCRT or EGFR TKI, £ R/T | T790M detected,
EGFR mutant

or C/T

ALK TKI or C/T

PR or SD

%
Durvalumab™ #

AR A F:
CXR,

tumor markers*

g3M x 1 yr, then

g4M x 1 yr, then

Q6M x 3yrs

* As clinical indicated, optional treatment
# Durvalumab 10 mg/kg IV g2w x 12 m,

or Durvalumab 1,500 mg IV g4w x 12m
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*CXR , Lun.g OP, and Observation if

«Chest CT Solitary brain / Brain | Brain OJI:, 1 SRS or WBRT responsive;

"Tumor markers* > metastasis with th i

*EKG* Surgery or R/T to Osimertinib €rapy In

G Rk~ AR R resectable lung |§ Adrenal ) selected Pts;

A FFERAS RS lesion (NO) gland > both lung and 1t T750M 2" line C/T or
Stage FHALZ R P SRR adrenal tumors detected )
IVA,B e AP supportive
Mla 71 *H 2 EGFR mutation #l* Gefitinib or Afatinib or care if disease
M1b "t H ALKIHC J&%ﬂ* N . Erlotinib or dacomitinib progression
M1c "1 4 ROSL IHC 4 i Positive 3 or osimertinib

¥ 48 BRAF [HC i8] * . .

«} 48 PD-L1 & 2 > DISSGmInjdted EGFR mutation| or erlotinib+ bevacizumab HX, PkE a:dg)l(,llgnor

o N A Rk A T R Metastasis | orerlotinib + ramucirumab Mmarkers=,

cl Az At Negative 7 q3-8W

*Bone scan * C/T with 2 agents

*Brain CI/'V'R' . bevacizumab % ICl;

PET-CT Negatve | orICIin PD-L1 = 50%;

> Disseminated ALK C/T for 4 to 6 cycles
Metastasis Positive

>

Alectinib, Ceritinib, Crizotinib, Brigatinib, Lorlatinib

Poor Performance
status

Integrate palliative care,
or single agent C/T

v
Ceritinib, Alectinib, Brigatinib,

Lorlatinib
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*CXR
*CBC/DC, SMA —>
*Tumor markers*
*Chest CT

(including liver/ adrenal gland)

=S *F a Local recurrence within the

EE S IR IF > jasti
chest or mediastinum Surgery +/- R/T,

%‘, N T EHex e 2k =% ok ’

N % ‘# “'F’# }‘“‘—‘“TJ % PE- R or C/T i R/T ¥
¥ %8 EGFR mutation # P * or R/T alone ’
o3& §8 ALK IHC 4 ip)*
*# 14 ROS1 IHC # ip|* > Bone metastases
*# %4 BRAF IHC # B *
¥ %4 PD-L1 & B)*
oA N T_B R E A FlE R *
*Bone scan* —_—>
*Brain MRI*
*Mediastinoscopy* or TBNAS
*PET-CT* Optional:
§Transbronchoal fine needle aspiration
¥Concurrent chemoradiotherapy

Solitary metastasis to:
Brain, Adrenal Lung

Malignant pleural effusion
or disseminated metastases
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SENSITIZING DRIVER ONCOGENE

Exon 19 deletion

Stage
IVA,B
M1la
M1b
M1lc

First line therapy

Osimertinib
Gefitinib
Afatinib

Dacomitinib
Erlotinib

+/- Bevacizumab
or +/- Ramucirumab

Osimertinib
Gefitinib
Afatinib

Dacomitinib
Erlotinib

—>
or L858R

S768I

L861Q —
G719X
_Exon 20
Insertion

Platinum-based
chemotherapy
+/- Bevacizumab

KRAS G12C —>

Platinum-based
chemotherapy
+/- Bevacizumab

* First line did not receive osimertinib

Subsequent therapy

Osimertinib
if newly acquired T790M positive™

Platinum-based chemotherapy
+/- Bevacizumab

Osimertinib
if newly acquired T790M positive*

Platinum-based chemotherapy
+/- Bevacizumab

Amivantamab-vmjw or
Mobocertinib or
Chemotherapy +/- Bevacizumab

Sotorasib or
Adagrasib
Chemotherapy +/- Bevacizumab
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SENSITIZING DRIVER ONCOGENE

First line therapy

ALK rearrangement
positive

Alectinib
Ceritinib
Crizotinib
Brigatinib
Lorlatinib

Stage
IVA,B
M1la
M1b
M1lc

ROS1 rearrangement
positive

Crizotinib
Ceritinib

Subsequent therapy

Ceritinib or alectinib or brigatinib
or lorlatinib

Platinum-based chemotherapy
+/- Bevacizumab

Entrectinib

BRAF V600E
mutation positive

NTRK 1/2/3 fusion
positive

Dabrafenib +

Lorlatinib, entrectinib or
Platinum-based chemotherapy
+/- Bevacizumab

trametinib, or
Vemurafenib

Larotrectinib

Platinum-based chemotherapy
+/- Bevacizumab

Entrectinib

MET exonl4 skipping

Capmatinib

Platinum-based chemotherapy
+/- Bevacizumab

Tepotinib
Crizotinib

RET rearrangement
positive

Selpercatinib

Platinum-based chemotherapy
+/- Bevacizumab

Pralsetinib
Cabozantinib

Platinum-based chemotherapy
+/- Bevacizumab
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Stage
IVA,B
M1la
M1b
M1lc

\Z

pd o LER G
*CXR
*Chest CT

*CBC/DC, SMA
*Tumor markers*
*EKG
o5 d IR ~ VAR
A FEBRE
EX AR TIERPS
2R MT B
FE Y
¥ %8 EGFR mutation
¥ Bl
¥ ¥ ALK IHC 4 i *
¥ %8 ROS1 IHC #& ip|*
¥ %2 BRAF IHC #& p*
¥ %4 PD-L1 ¥ p*
SRR T T S
R*
AR A A
*Bone scan*
*Brain CT/MRI*
*PET-CT*

Disseminated
Metastasis

PD-L1= 50%

EGFR(-)

Pembrolizumab

Atezolizumab

Chemotherapy + Pembrolizumab
Chemotherapy + Bevacizumab + Atezolizumab
Nivolumab + Ipilimumab

Chemotherapy + Nivolumab + Ipilimumab
Chemotherapy * Bevacizumab

ALK(-)
ROS1(-)

PD-L1< 1%

D-L1 1~49%

>

Pembrolizumab

Chemotherapy + Pembrolizumab
Chemotherapy * Bevacizumab + Atezolizumab
Nivolumab + Ipilimumab

Chemotherapy + Nivolumab + Ipilimumab
Chemotherapy * Bevacizumab

Chemotherapy + Pembrolizumab
Chemotherapy * Bevacizumab + Atezolizumab
Nivolumab + Ipilimumab

Chemotherapy + Nivolumab + Ipilimumab
Chemotherapy * Bevacizumab
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ADENOCARCINOMA, SQUAMOUS, LARGE CELL,

NSCLC NOS

Systemic immune checkpoint inhibitors:
INITIAL CYTOTOXIC THERAPY

Nivolumab or Pembrolizumab or Atezolizumab
PS0-2 | Other systemic therapy:

Docetaxel or Pemetrexed or Gemcitabine or
Paclitaxel or Docetaxel + Ramucirumab

Pso0-2 | Systemic therapy Progression

PS3-4 | Best supportive care

Continuation maintenance

Pembrolizumab = Pemetrexed, Atezolizumab * Bevacizumab,
Nivolumab/Ipilimumab, Pemetrexed, Gemcitabine,
Bevacizumab = Pemetrexed

or

Switch maintenance

Pemetrexed, Docetaxel

or

Close observation

Stable
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Published C/T Regimens Schedule

Cisplatin 60-75 mg/m2, IV, D15 + Vinorelbine 25 mg/m2, IV, D1,8,15 Q28 d x 4-6 cycles

Cisplatin 60-75 mg/m2, IV, D8 + Vinorelbine 60-75 mg/m2, PO, D1,8 Q21dx 4-6cycles

Cisplatin 60-75 mg/m2, IV, D15 + Docetaxel 30 mg/m2, IV, D1,8,15 Q28 d x 4-6 cycles

Cisplatin 60-75 mg/m2, IV, D15 + Paclitaxel 60 mg/m2, 1V, D1,8,15 Q28 d x 4-6 cycles

Cisplatin 60-75 mg/m2,1V,D15 + Gemcitabine 900-1000 mg/m?2, IV, D1,8,15 Q28 d x 4-6 cycles

Cisplatin 60-75 mg/m2, IV, D1 + Pemetrexed 500 mg/m2, IV, D1 * Q21 d x 4-6 cycles

Gefitinib 250 mg po qd ( EGFR mutant ) Till PD or unacceptable toxicity
Erlotinib 150 mg po qd ( EGFR mutant ) Till PD or unacceptable toxicity
Afatinib 40 mg po qd ( EGFR mutant ) Till PD or unacceptable toxicity
Dacomitinib 45 mg po qd ( EGFR mutant ) Till PD or unacceptable toxicity
Osimertinib 80 mg po qd (EGFR mutant) Till PD or unacceptable toxicity
Crizotinib 250 mg po bid (ALK rearrangement or ROS1 rearrangement) Till PD or unacceptable toxicity
Alectinib 600 mg po bid (ALK rearrangement) Till PD or unacceptable toxicity
Ceritinib 450 mg po qd (ALK rearrangement or ROS1 rearrangement) Till PD or unacceptable toxicity




kLI 2 . BiaEanFn
Pk e T o BRG

2023 & % - 4%

i I LA ED

Published C/T Regimens

Schedul

Brigatinib 90 mg (first 7 days lead-in) -> 180 mg (ALK rearrangement)

Till PD or unacceptable toxicity

Entrectinib 600 mg po qd

Till PD or unacceptable toxicity

Pembrolizumab 2mg/kg IV or Pembrolizumab 200 mg IV

Q3w until PD or 2yr

Atezolizumab 1200 mg IV #

Q3w

Nivolumab 3mg/kg IV + Ipilimumab 1mg/kg IV

Nivolumab Q2w, Ipilimumab Q6w

Cisplatin 60-75 mg/m2, IV, D1 + *Pemetrexed 500 mg/m2, IV, D1 +
Pembrolizumab 2 mg/kg iv or Pembrolizumab 200 mg IV x 6 cycles and then
Pemetrexed 500 mg/m2,1V,D1 + Pembrolizumab 2mg/kg or 200 mg,IV,D1

Q3w until PD

Dabrafenib 150 mg PO bid + trametinib 2mg PO qd

Till PD or unacceptable toxicity

Vemurafenib 960 mg PO bid

Till PD or unacceptable toxicity

Larotrectinib 100 mg PO bid

Till PD or unacceptable toxicity

Capmatinib 400 mg PO bid

Till PD or unacceptable toxicity

Tepotinib 450 mg PO qd

Till PD or unacceptable toxicity
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Published C/T Regimens Schedule
Selpercatinib 120 mg PO bid (< 50 kg) or 160 mg PO bid (= 50 kg) Till PD or unacceptable toxicity
Pralsetinib 400 mg po qd Till PD or unacceptable toxicity
Cabosantinib 60 mg PO qd Till PD or unacceptable toxicity

- M DM Z M2 i s o ISH R B o Ripe F A Re s A B R s BRI
W R BE AR BT ot B (RS A AT FAF R EAEHERE)
BRZ W~ B L OE R RER B A D F s R 0 B0 R W (personalized treatment) s o

FEBA C BEH MR F T EDISE A EEILR -

e E % it 2 iF » CCr<60ml/min » cisplatin ¥ 12 carboplatin AUC 4-6 B~ it

* % %_nonsquamous histology, i 5 bevacizumab 7 contraindication > platinum doublet ¥ 12 & * bevacizumab
RN E AR e E AR E R T 2 AR R

* i * 3> 7% §_squamous cell carcinoma .E'_%‘« 5 A fg m[ﬁ A

# i¢ * 2> PD-L1 expression = 50% m[ﬁ A
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Published C/T Regimens

Schedule

*Pemetrexed 500 mg/m2 IV D1

Q21 d Till PD or unacceptable toxicity

*Docetaxel 30 mg/m2, 1V, D1,8,15

Q28 d Till PD or unacceptable toxicity

#Gemcitabine 900-1000 mg/m2, IV, D1,8,15

Q28d Till PD or unacceptable toxicity

#Bevacizumab 7.5 mg/kg IV q3w

Q21d Till PD or unacceptable toxicity

#Pemetrexed 500 mg/m2 IV + Bevacizumab 7.5 mg/kg IV

Q21d Till PD or unacceptable toxicity

#Pembrolizumab 2mg/kg IV or Pembrolizumab 200 mg IV

Q21d Till PD or unacceptable toxicity or 2yr

#Atezolizumab 1200 mg IV

Q21d Till PD or unacceptable toxicity

#Nivolumab 3mg/kg IV + Ipilimumab 1mg/kg IV

Nivolumab Q2w, Ipilimumab Q6w

# Continuous maintenance therapy :

T Iﬁa,ul“ﬁﬂ'fa T - RV E LR 4-6 BRARLS > R

2
e

- S Fipfpe ¢ oh- BEF o @& % 207 & _squamous cell carcinoma e B 3§t 4 o
2
F

* Switch maintenance therapy @ &2
BipE 3k

ﬁ%%“mTQT’—ﬁW§W%46@%ﬁw’%??—@“
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Published C/T Regimens

Schedule

Gefitinib 250 mg PO QD

Till PD or unacceptable toxicity

Erlotinib 150 mg PO QD

Till PD or unacceptable toxicity

Crizotinib 250 mg PO BID (ALK rearrangement
or ROS1 rearrangement)

Till PD or unacceptable toxicity

Ceritinib 450 mg PO QD (ALK rearrangement
or ROS1 rearrangement)

Till PD or unacceptable toxicity

Alectinib 600mg PO BID (ALK rearrangement)

Till PD or unacceptable toxicity

Brigatinib 90 mg (first 7 days lead in) 2 180 mg
(ALK rearrangement)

Till PD or unacceptable toxicity

Lorlatinib 100 mg po qd (ALK rearrangement)

Till PD or unacceptable toxicity

Docetaxel 30 mg/m2, 1V, D1,8,15

Q28 d x 4-6 cycles

#Pemetrexed 500 mg/m2, IV, D1

Q21 d x 4-6 cycles

Paclitaxel 60 mg/m2, 1V, D1,8,15

Q28 d x 4-6 cycles

Gemcitabine 900-1000 mg/m?2, IV, D1,8,15

Q28 d x 4-6 cycles

2023#F % - K
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Published C/T Regimens

Schedule

Vinorelbine 25 mg/ m? 1V, D1,8,15

Q28 d x 4-6 cycles

Vinorelbine 60-75 mg/m2, PO, D1,8

Q21 d x 4-6 cycles

Docetaxel 30 mg/m2, 1V, D1,8,15 + Ramucirumab 10 mg/kg IV

Q28 d x 4-6 cycles

Nivolumab 3mg/kg IV Q2w
Pembrolizumab 2mg/kg IV or Pembrolizumab 200 mg IV * Q3w
Atezolizumab 1200 mg IV Q3w
TS-1 40 mg/m? po bid, D1-28 # Q42d

Afatinib 40 mg po gd (2L therapy for squamous histology)

Till PD or unacceptable toxicity

Amivantamab-vmjw 1,050 mg (1,400 mg, > 80 kg) given once weekly
for the first 4 weeks and then once every 2 weeks starting at week 5

Till PD or unacceptable toxicity

Mobocertinib 160 mg po qd

Till PD or unacceptable toxicity

Sotorasib 960 mg PO qd

Till PD or unacceptable toxicity

Adagrasib 600 mg PO bid

Till PD or unacceptable toxicity

- R ZME - H

BliEr chf § (L pF4H - HE AL~ FAF ¥ FHEREE) G RIENR

SE LS SEY ARG RN SRV SR/ SR o I A

CEESFARE - B LA A SO
SRR A B RE R R A i BN RS

vz 8 (personalized treatment ) =5 o # @ * 3% §_squamous cell carcinoma i%% A A% m}?‘a A * PD-L1 expression = 1% m));%; S
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Published C/T Regimens Schedule
Cisplatin 60-75 mg/m?2, IV, D1 Q21 d x 2-4 cycles
Pemetrexed 500 mg/m2,IV, D1 #
Cisplatin 60-75 mg/m?2, IV, D15. Q28 d x 2-4 cycles
Gemcitabine 900-1000 mg/m2,1V, D1,8,15.
Cisplatin 60-75 mg/m2, IV, D15 Q28 d x 2-4 cycles
Docetaxel 30 mg/m2, 1V, D1,8,15
Cisplatin 60-75 mg/m2, IV, D15 Q28 d x 2-4 cycles
Vinorelbine 25 mg/m2, IV, D1,8,15
Cisplatin 60-75 mg/m2, IV, D8 Q21 d x 2-4 cycles
Vinorelbine 60-75 mg/m2, PO, D1,8
Cisplatin 60-75 mg/m2, IV, D15 Q28 d x 2-4 cycles
Paclitaxel 60 mg/m2, 1V, D1,8,15
Cisplatin 60-75 mg/m2, IV, D1 Q28d x 2-4 cycles
Etoposide 60-75 mg/m?2, IV, D1-3

e % % A E > CCr<60ml/min > cisplatin 12 carboplatin AUC 4-6 B~ &
# i€ * >> 7 4_squamous cell carcinoma 5 & 3] i e 4
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Published C/T Regimens Schedule

*Nivolumab 360 mg, IV, D1 Q21 d x 3 cycles
Cisplatin 60-75 mg/m2, IV, D1
Pemetrexed 500 mg/m2,1V, D1 #

*Nivolumab 360 mg, IV, D1 Q21 d x 3 cycles
Cisplatin 60-75 mg/m2, IV, D1
Gemcitabine 1000-1250 mg/m2,1V, D1,8

*Nivolumab 360 mg, IV, D1 Q21 d x 3 cycles
Cisplatin 60-75 mg/m2, 1V, D1
Paclitaxel 175-200 mg/m2, 1V, D1
*Nivolumab 360 mg, IV, D1 Q21 d x 3 cycles
Cisplatin 60-75 mg/m2, 1V, D1
Paclitaxel 60 mg/m2, 1V, D1,8,15

& % i A iE > CCr< 60 ml/min > cisplatin 1 carboplatin AUC 4-6 B~ &

#1 * 37 §_squamous cell carcinoma . fﬁ‘« 2 A Ak m}}'a‘a

*For those patient with tumor = 4 cm, or node positive, and no contraindications to immune checkpoint inhibitors.
Contraindications for treatment with PD-1/PD-L1 inhibitors may include previously documented autoimmune
disease, and/or current use of immunosuppressant agent.
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Published C/T Regimens

Schedule

Cisplatin 60-75 mg/m2, IV, D1
#Pemetrexed 500 mg/m2,IV, D1

Q21 d x 2-4 cycles

Cisplatin 60-75 mg/m2, IV, D15.
Gemcitabine 900-1000 mg/m?2,1V, D1,8,15.

Q28 d x 2-4 cycles

Cisplatin 60-75 mg/m2, IV, D15
Docetaxel 30 mg/m2, 1V, D1,8,15

Q28 d x 2-4 cycles

Cisplatin 60-75 mg/m2, IV, D15
Vinorelbine 25 mg/m2, IV, D1,8,15

Q28 d x 2-4 cycles

Cisplatin 60-75 mg/m2, IV, D8
Vinorelbine 60-75 mg/m2, PO, D1,8

Q21 d x 2-4 cycles

Cisplatin 60-75 mg/m2, IV, D15
Paclitaxel 60 mg/m2, 1V, D1,8,15

Q28 d x 2-4 cycles

Cisplatin 60-75 mg/m2, 1V, D1
Etoposide 60-75 mg/m2, IV, D1-3

Q28d x 2-4 cycles

Tagafur/Uracil 300-500 mg POQD #

Maintenance for 2 years

F % # i & > CCr< 60 ml/min - cisplatin ¥ 12 carboplatin AUC 4-6 B~ i&

# i * >t 72 H_squamous cell carcinoma
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Published C/T Regimens Schedule

Osimertinib 80 mg PO QD Till PD or unacceptable toxicity

Atezolizumab 840 mg, IV, Q2W &
Atezolizumab 1200 mg, IV, Q3W & Upto 1 year.
Atezolizumab 1680 mg, IV, Q4W &

Pembrolizumab 200 mg, IV, Q3W *

Up to 1 year
Pembrolizumab 400 mg, IV, Q6W * P Y

s E %A iE o CCr<60ml/min > cisplatin ¥ 12 carboplatin AUC 4-6 B~ i&

& Atezolizumab for patients with completely resected stage IIB-1lIA, stage IIIB (T3, N2), or high-risk stage I1I1A NSCLC
with PD-L1 = 1% and negative for EGFR exon 19 deletion or exon 21 L858R mutation or ALK rearrangement who
received previous adjuvant chemotherapy and no contraindications to immune checkpoint inhibitors.

% Pembrolizumab for patient with completely resected stage IIB—IIIA, stage IIIB (T3, N2), or high-risk stage I1A NSCLC,
and negative for EGFR exon 19 deletion or exon 21 L858R mutation or ALK rearrangement who received previous
adjuvant chemotherapy and no contraindications to immune checkpoint inhibitors.
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Published C/T Regimens Schedule

Cisplatin 50-60 mg/m?2, IV, D1

#Pemetrexed 500 mg/m2,IV, D1

Q21 d x 3 cycles with concurrent thoracic RT

Carboplatin AUC5, IV, D1

#Pemetrexed 500 mg/m2,IV, D1

Q21 d x 4 cycles with concurrent thoracic RT

Carboplatin AUC 2, IV, QW

Paclitaxel 45-50 mg/m2, IV, QW

Concurrent thoracic RT

Cisplatin 50-60 mg/m?2, IV, D1

Docetaxel 20-25 mg/m2,1V,D1,8,15

Q28 d x 2-4 cycles with concurrent thoracic RT

Cisplatin 50-60 mg/m2, IV, D1

Docetaxel 30-35 mg/m2,1V,D1,15

Q28 d x 2-4 cycles with concurrent thoracic RT

FE%#awrd CCr < 60 ml/min

» cisplatin ¥ ' carboplatin AUC 42~ &
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Cisplatin 50 mg/m2, IV, D15
Vinorelbine 20-25 mg/m2, IV,

Q28 d x 4 cycles with concurrent thoracic RT
D1,8,15

Cisplatin 50 mg/m2, IV, D15

Vinorelbine 60-75 mg/m2, PO,

Q21 d x 4 cycles with concurrent thoracic RT
D1,8

Cisplatin 50 mg/m2, IV D1,8,29,36 Concurrent thoracic RT
Etoposide 50 mg/m2, IV, D1-5,

29-33

(Body weight of = 30 kg)

Durvalumab 10 mg/kg IV g2w or 1,500 mg IV g4w Up to 1 year

FE# iAo CCr < 60 ml/min > cisplatin ¥ 12 carboplatin AUC 4B~
# ¢ 2> 4 squamous cell carcinoma %5 3| i i 4
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